
2 — ENG
D20834   Rev. 0    3/4/00

AIR COMPRESSOR DIAGRAM

22

23

14

16

15

25

11

13

12

10

9

20
17

18

19
21

6

2

8

24
4

3

5

1

28

29

27

7

26



4 — ENG
D20834   Rev. 0    3/4/00

COMPRESSOR  PUMP  DIAGRAM

45

40

48
47

50

33
51

38
46

35

34
49

39

37

36

42

43

41

44



3 — SP
D20834    Rev. 0   4/3/00

LISTA DE PARTES

NÚMERO
EN EL DIAG.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20

*21
22
23
24

*25
26
27

*28
29

NÚMERO DE PARTE
TA-4429
SS-2707
AC-0014
CAC-60
SSF-8080-ZN
AC-0345
SSF-612
AC-0364
AC-0353
SUDL-413-2
AC-0027-2
SSP-480
AC-0007
AC-0009-1
AC-0010-1
H-2101
SSP-473
CAC-1275
SSP-490-1
97503734
CAC-1254
LA-3027
LA-3069
LA-3266
AC-0160
SSP-7811
D20471
SSF-621
LA-3148

DESCRIPCIÓN
Receptor de Aire
Válvula de Drenaje
Rueda de 9" (se usan 2)
Perno Tope (se usan 2)
Tuerca Hexagonal 3/8” - 16 UNC-2B (se usan 2)
Asa
Tornillo #10-16 x 1, Tipo AB (se usan 2)
Pie de Caucho Moldeado
Interruptor de Presión
Cordón Eléctrico
Múltiple
Niple, 1/4" - 18 NPT x 2.50
Regulador
Medidor - Derecho
Medidor - Izquierdo
Adaptador
Tuerca
Válvula de Retención (Chequeo)
Buje
Válvula de Seguridad
Aislador (se usan 4)
Rótulo - Drenaje del Tanque
Rótulo -  Craftsman
Rótulo - Advertencia
Pressure Release Tube
Compressor Nut
Rótulo —  Billboard
Tornillo, 8-18 x .626 (se usan 2)
Rótulo —  Especificaciones/Guía



5 — ENG
D20834    Rev. 0    3/4/00

PARTS   LIST

* KK-4949 Isolator Kit includes items 21, 28, 33, 38, 42 and 48.
x KK-4929  Fastener Kit includes items 34, 40, 41, and 44.
> KK-4964  Connecting Rod Kit includes items 35 and 51.

PART NUMBER
SSG-8169
SSF-3147
CAC-4069
D20018
CAC-1319-1
CAC-1212
AC-0206
SSF-3156
SUDL-9-1
CAC-1213
AC-0815
SSF-995
CAC-1320
AC-0344
CAC-1196
CAC-1199
CAC-1206-1
CAC-4323
CAC-1258

NOT ILLUSTRATED
D20834
D20517
D20111

KEY
NO.

* 33
x 34
> 35

36
37

* 38
39

x 40
x 41
* 42

43
x 44

45
46
47

*48
49
50

> 51

DESCRIPTION
"O" Ring
Screw 3/8-16 UNC THD Hex Socket
Rod Assembly
Endbell Assembly
Shroud (left)
Tube Seal
Tube Isolator
Shroud Screws 10-9 x .50 Plastite THD (5 used)
Screw 8-32 x .375/.344
Pump Isolator (5 used)
Timing Belt
Screw #10-24 x 7/8 Hex Washer HD (4 used)
Shroud (right)
Outlet Tube
Cylinder Head
Head Gasket
Clamp Hose
Valve Plate Assembly
Cylinder Sleeve

Owners Manual
General Manual
Cord Assembly

ALSO INCLUDED
● Coil Air Hose, 1/4" x 25' Long
● Blow Gun
● 1/4" Female Quick Disconnect Body (qty 2)
● Blow Gun Adapter
● Blow Gun Nozzle
● Blow Gun Safety Nozzle
● 1/4" Male Connector
● Dual Head Tire Chuck
● Tire Gauge
● 1/4" Female Connector
● 1/4" Female Quick Disconnect Plug (qty 2)
● 1/4" Male Quick Disconnect Plug (qty 3)
● Inflation Needles (qty 2)
● Blow Gun Tapered Nozzle
● Thread Seal Tape




